JK-T1900B

AR
PARTS BOOK

New JACK Sewing
Machine

2013 £ 4 Ak
Revised edition in April, 2013




CONTENTS

H%

1\ FRAME&M|SCELLANEOUS COMVER COMPONENTS ................................................... 1
WM& R EFEH

2\ MA|M SHAF| & NEEDLE BAR COMPONENTS ......................................................... 3
AT ERS

3\ PRESSER |_|FTER & W|PER COMPONENTS ...................................................... 5
aIE Rk & a1

4\ SHUTTLE DR|VER SHAFT COMPONENTS ............................................................ 7
T ahERH

5\ THREAD TENS|0N COMPONENTS5 .................................................................. 9
R EMY

6\ THREAD TR]MMER MECHAN|SM COMPONENTSS ................................................... 11
B2 ER 4

7\ FEED MECHAN|SM COMPONENTS5 ............................................................... 13
E A ER

8\ PRESSER MECHAN|SM COMPONENTS ............................................................ 15
i = BIER4E (1904BFN1906BE AERMET)

9\ SENSOR COMPONENTS ................................................................................. 17
ZE T KB

10\ THREAD STAND COMPONENTS ..................................................................... 18
L ILEMYF

11\ TABLE STAND COMPONENTS ........................................................................ 19
BRI ERME

12\ CONTROL BOX COMPONENTS ........................................................................ 21
= FE AR

13\ OPERAT|ON PANEL COMPONENTS .................................................................. 23
RIEEMRER

14\ W|R|NG DIAGRAM .................................................................................... 25
E&EEME

15\ ACCESSORIE PART COMPONENTS .................................................................. 26
R4 &R 15

20\ EXCLUS|VE PARTS FOR 19038 (1) ............................................................ 28
1903B& F &R 141

21\ EXCLUS|VE PARTS FOR 19038 (2) ............................................................ 30
1903B% FAER 142

22\ ACCESSOR|E PARTS FOR 19038 SUBBCLASSES ............................................. 32
1903BM 14

23\ EXCLUS|VE PARTS FOR 19043 AND 19068 ................................................... 34

1904B#11906B% FA &R 142



R

==
JTH

1.FRAME & MISCELLANEOUS COVER COMPONENTS

NERE




Feg VEAR SEAEE DESCRIPTION A R MY s

1 40311022 MOTOR COVER Jri 1 400-06475

2 403511013 SCREW HRET 4 SM-5040855-SN
3 40301027 UPSIDE CVER Th i 1 400-06478

4 403511009 SCREW M6 1=12 i) 6 SM-4061255-SP
5 40312059 PROTECTION —PLATE LT 2R L 400-10404

6 403511010 SCREW H2E] 3 SM-4050855-SP
7 301214 BED COVER LEFT Je e Ao 2R 1 400-06478

8 301215 BED COVER RIGHT JER PR AT T AR 1 400-06488

9 403811011 SCREW M4 L=6 B ) 5 SM-6040650-TP
10 40301028 FACE_COVER [ I 400-06481

11 30337001 FACE PLATE AR 1 229-02506

12 403511012 SCREW HRET 2 SM-4041055-SP
13 40312062 CRANK-ROD-COVER EER(ILIT 1 400-10405

14 403511013 SCREW HRET 4 SM-5040855-SN
15 301217 CYLINDER ARM _CAP R BALLE 1 138-16855

16 40326035 HOOK COVER PRESSER SPRING PIN IR 1 135-08700

17 40312138 HOOK COVER PRESSER SPRING A TR IR 8 [ A 1 135-08809

18 40127014 HOOK COVER PRESSER SPRING B TR B R 1 135-08908

19 403511013 SCREW HRET 1 SM-5040855-SN
20 403511015 SCREW M4 L=11 LRk 28 g B k] 3 SM=6041150-TP
21 40326001 HINGE STUD AR 2 B2707-761-000
22 403511016 SCREW M6 L=6 AR [ i BRAT 4 SM-8060612-TP
23 4031301400 BOBBIN THREAD TENSION ASM LRER IR AR 1 141-13468

24 1143100300 BOBBIN THREAD TENSION ROD ASM RS €] 141-13450

25 11413003 THREAD _TENSION DISK s P (2) _ B3126-012-000
26 11427006 CONNECTING ROD SPRING Je e [6) D7133-555-B00
27 11411004 THREAD TENSTON NUT e gk} ) 110-72402

28 114816001 NUT 11/64-40 [i] 7 R (0 NS-6110310-SP
29 40112002 BALANCE COVER [rE7ak 1 138-16608

30 403511017 SCREW M3 =8 B S ARET 2 SM-4030855-SN
31 40313003 THREAD GUIDE NO. 1 I 1 400-10414

32 403511009 SCREW M6 L=12 o LA BRET 1 SM-4061255-SP
33 40113004 THREAD GUIDE PLATE RUHR ik e 1 B1111-232-000
34 403511009 SCREW M6 L=12 o LA BRET 1 SM-4061255-SP
35 40313004 1.-SHAPED-THREAD-GUIDE-A ik 1 400-10571

36 403516004 NUT M4 JURZ TR 1 NM-6040000-SN
37 40213010 ARM THERAD GUIDE A g o) 1 299-20508

38 403511011 SCREW M4 L=6 A R BRET 1 SM-6040650~TP
39 40313006 TAKE-UP THERAD GUIDE B st 1 137-05108

40 403511019 SCREW M4 1=8 Jr LR R ET 1 SM-6040860-TP.
41 40313007 FRAME THERAD GUIDE (B) kiR 1 B1129-210-000
42 403511019 SCREW M4 L=8 R aRET 1 SM-6040860-TP
e CAUTION LABEL (25) B bRRE 1 CM-3002000-02
44 403511020 SCREW M3X6 HRET 1 SM-4030601-SN
45 - SAFETY LAEBL-S i A ok 1 CM=3002001-B1
46 11419001 THREAD CUTTER B 1 105-02300

47 T GROUND MARK bRk 1 100-04109

48 40122006 RUBBER PLUG Tk i it £ 25 i 5 2 TA-0750704-R0
49 40322019 RUBBER PLUG g 2 TA-0850604-R0
50 40122016 RUBBER PLUG e 8 TA-1050504-R0
51 40122017 RUBBER PLUG D=12.4 L=4 TR 7 1 TA-1250406-R0
52 e

53 40122007 RUBBER PLUG g 1 TA-1470704-R0
54 40322021 PLUG bHERS 2 TA-1550902-R0
55 40122015 RUBBER_PLUG MIES 3 TA-2100904-R0
56 4033100800 BOBBIN WINDER UNIT LRk A 1 262-60000

57 40329005 RETAINING RING R (1> RC-0560711-KP
58 40329006 E-RING 4 £ ¥ (1> RE-0400000-KO0
59 40308012 BTW BEARING SPACER 4 (1) 262-60802

60 40327021 BOBBIN_SPRING Rt (1D 262-61602

61 40327022 BIW SPRING 5 (1 262-61701

62 40301026 BTW BASE AR (1) 262-60109

63 40312125 BTW CAM PLATE IR (1> 262-60208

64 40302012 BTW SHAFT PEusiil (1) 262-60901

65 40302013 BIW_LEVER SHAFT LIl (1D 262-61008

66 40312126 BTW LEVER LR TF (1) 262-61107

67 403511052 SCREW BRET (1) SM-5040655-SN
68 40328038 WASHER 4. 5X10X0. 8 e (1> WP-0450826-SC
69 40302014 BTW BASE SHAFT Lk E M (1) 262-60307

70 40324015 BIW_BEARING A7k (2 262-61305

71 40304013 BTW SHAFT BASE s a i milii (1) 262-60406

72 40311021 BTW SPACER i (1) 262-61206

73 40310008 BTW CAM LEVER Rk (1) 262-60505

74 403514022 SCREW M5 L=5 HRET (1> SM-8050502-TP
75 40303026 BTW_WHEEL LRI NIR (1D 262-60604

76 403514023 SCREW M4X8 LREHLEURET (2)  SM-8040802-TP
77 40327023 BTW TORSION SPRING [iE (1) 262-60703

78 40322030 BTW WHEEL RUBBER i (1) 262-61503

79 401830016 SCREW BRET T
80 40122016 RUBBER_PLUG 15 p 5 TA-1050504-R0
81 40322014 NEEDLE BAR UPPRER BUSH CAP ERERIES 1 229-01409

83 40330025 LED LEDXT 1 ———
84 40311030 BED FITTING BASE HEE S 1 ———



2.MAIM SHAFT & NEEDLE BAR COMPONENTS
LT ER A




e R AEME DESCRIPTION A Eﬁg B ke
1 40302007 MAIN SHAFT % 400-10572
2 ————— BEARING BUSH —A-ASM HiAREY 2 400-10415
3 40303012 BEARING BUSH -A MR (2)  400-10416
4 403814005 SCREW M6 L=8 HAREIRET (4)  SM-8060812-TP
5 B10002 BEARING [ b % (D) 1 SB-1200018-00
6 B10002 BEARING A ) 1 SB-1200018-00
7 40324004 BEARING LV 1 SB-1200017-00
8  ———— BEARING BUSH —B-ASM R EA 1 400-10418
9 40303013 BEARING BUSH -B MR (1) 400-10419
10 403514005 SCREW M6 =8 ﬁﬁ@é@%ﬂ (2)  SM-8060812-TP
T — CRANK—ROD-ALL-ASM AT 1 400-31136
12 40312064 CRANK—ROD-SUPPORT-PLATE FENT AR (1) 400-10421
13 403517001 SCREW M3 L=6 H%m?ﬂ (3)  SM-1030601-SP
14 40322023 PLUG D=6.7 L=6 f MIE S (2)  TA-0670604-R0O
15 40322024 OTL, SEAL (2> 101-08009
16 42325002 OSCILLATOR ik (1) 400-06561
17 40312065 WASHER o (1) 400-26818
18 403514006 SCREW PRI IRET (2)  SM-8480652-TP
19 H05008 E-SHAPEDSNAP RING (8mm) 5 (1) RE-0800000-K0O
20 403511021 SCREW M6 1=4.5 B e AT (D SM-6060550-TP
21 4033800200 THREAD TAKE UP COMPL kAR EAT 2T 1 400-06529
22— THREAD TAKE UP LEVER ASM PRLk AT 401 (1) 400-06530
23 40324005 BEARING LV (2)  SB-1080022-00
24 40324006 BEARING R (1) SB-1040016-00
25 40338003 THREAD TAKE UP LEVER Bk 1) 400-06531
26 40313008 THREAD PASS BUSH ek (1) B1908-505-000
217 ————— NEEDLE BAR CRANK ROD ASM FIFHIERF AL (1) 400-06534
28 40303014 NEEDLE BAR CRANK ROD METAL HEFE 1) 228-91006
29 40305011 NEEDLE BAR CRANK ROD EATFIERT (1) 400-06535
30 40324007 BEARTNG SRR A (D SB-1080023-00
31 403530011 LEFT SCREW [Za) (1) B1903-552-000
32 40305012 THREAD TAKE UP CRANK BT IENT (1) 400-06532
33 40304008 NEEDLE ROD CRANK Pk i (1) 400-06537
34 40322025 BEARING SUPPORT HE A 2 228-91204
35 40324008 BEARING AR 2 SB-3070002-0A
R — BEARING TRET M7k 2 SB-3070002-0B
37 ————— BEARING AR 2 SB-3070002-0C
38— BEARING TRET M7k 2 SB-3070002-0D
39— THRUST-COLLAR-ASM 4 A 1 400-10434
40 40308007 THRUST-COLLAR Elo ) 400-10435
41 403514007 THRUST-COLLAR-SCREW U IRET (2)  400-10436
42 T BTW-DRIVING-WHEEL-ASM ReLR B A1 1 400-10533
43 40335002 BTW-DRIVING-WHEEL kst (1) 400-10534
44 403514008 BTW-DRIVING-WHEEL SCREW »—%@zﬂ@iﬂ (2)  400-10533
45 40310005 COUNTER WETGHT 1 400-10423
46 403513007 COUNTER WEIGHT SCREW A Hﬂffﬁmm?ﬂ 1 400-06517
47 403513008 BOLT M8 L=12 AT 5 IR AT 1 SM-6081252-TP
48 403514006 SCREW M6X0. 75 L=6 PRER IR ET 1 SM-8480652-TP
49 403511022 SCREW 2 1 SM-6061200-SP
50 40328018 WASHER 11. 6X8. 2X0. 6 BT 1 WP-0820516-SP
51 40326034 THREAD-TAKE-UP-CRANK-SHAFT PRI T8 1 400-11902
52 T CRANK-BALANCER-ASM %Ti}%fﬂﬁ: 1 400-10437
53 40312066 CRANK-BALANCER-FIX-PLATE Eibs (1) 400-10439
54 403511023 CRANK-BALANCER-FIX-PLATE-SCREW %ﬁiﬂ%’iﬂ (2)  400-10440
55 40312067 AC SERVO MOTOR SPAT R (1) 400-10438
56 40351300900 BOLT HHL AR ET 4 SL-6052592-TN
57-01 40301023 COUPLING 1 AL BN 1 —
57-02 40301024 COUPLING 2 FER)) R 1 —
57-03 40322028 DAMPING RUBBER BRI 1 ———
58 403514005 SCREW M6 1=8 g sT 4 SM-8060812-TP
59 40311003 PULLEY ER 1 BI1212-210-D00
60 40337005 REVOLVING DIRECTION LABEL Fric 1 B1144-210-000
61 40326004 HAND PULLEY SHAFT B 1 265-00306
62 P03002 SPRING PIN 4X14 B 1 PS-0400142-KH
63 403511003 SET-SCREW 1 A1230-500-00A
64 40327004 SPRING PRSE I GAF-01007000
65 40325010 GEAR A i 1 400-06515
66 403514010 SCREW M4 L=3 TFRFIRAT 2 SM-8040310-SS
67 40325011 GEAR B BRI 1 400-06516
68 403514010 SCREW M4 1=3 ERNiE e 2 SM-8040310-SS
69 40302015 NEEDLE BAR AT 1 400-10573
70 40104002 NEEDLE BAR CLAMP EFFFIE R 1 B1411-552-000
71 401511014 SCREW 9/64-40 L=6 PP IRET 1 SS-6090670-TP
72 41709001 SLIDE BLOCK I 1 B1414-555-000
73 40303015 NEEDLE ROD METAL B EAE 1 400-10441
74 40303016 NEEDLE ROD LOWER METAL I E 1 400-10442
75 40313009 THREAD GUIDE Tk 1 400-10574
% ————— NEEDLE BAR THREAD GUIDE Filgk 1 D1405-L7A-MOO
77 01 40317011 NEEDLE DPX5 # 11 HUEDPX5# 11 1 MDP-500B2100
78 02 40117001 NEEDLE DPX5 #16 HIEDPX5 #16 1 MDP-500B1101
79 03 40319006 NEEDLE DPX17 # 19 HUETDPX 17 #19 1 MDP-500B1400
80 201511005 SCREW M1/8X44 1=5.5 ERET 1 ———
81 403513015 SCREW M4 L=16 3 AIRET 2 SM-8480652-TP
82 403514005 SCREW M6 1=8 LR IRAT 2 SM-8060812-TP
83 40333004 AC SERVO MOTOR L ERN 1 400-28015
84 403514005 SCREW M6 L=8 [Za) 2 SM-6061250-TP
85 41709002 SLIDE BLOCK WL ) 1 —
86 40311302 FAN KU 1 ———
87 403513011 SCREW M6 L=8 25T 3 ————
NOTE (FERE) 101, +eever FOR 1900BM/BF 1900BM/BFJJ
02y weoeee FOR 1900BS 1900BS%
03, woee FOR 1900BH 1900BHE ]


virgil
备注
16：40325017

17：41728001




3.PRESSER LIFTER & WIPER COMPONENTS
B R Rt 2 AR




FBE MR AEE DESCRIPTION L HR HE  FRES
1 40333013 PRESSER LIFTING MOTOR B £E B 1 —
2 403511026 SCREW M5 L=16 B LR B LIBAT 4
3 40324009 BTW BEARING A 6000ZZNR 1 SB-1100024-00
4 403513011 SCREW M4 L=8 124 1 SM-6040802-TP
5 40303017 NEEDLE CAM ROLLER A BE 1 235-17501
6 403520009 CAM ROLLER SHAFT AT IRAET 1 400-40256
7 403516005 NUT M4X0.7 12 £} 2 NM-6040001-SP
8 40312068 LIFTER LINK A ASM. PREL thAw 1 400-06661
9 40326016 CONNECTING SHAFT R 2k th Sl 1 400-06716
10 403514005 SCREW M6 1=8 RS R AT 1 SM-8060812-TP
11 40312069 HOOK COVER PUSH SPRING PR I —
12 403511027 HOOK COVER PUSH SPRING SCREW P ERRIRET 1 SM-4040855-SP
13 40127019 SPRING g 1 135-15606
14 4031211800  SENSOR SLIT ASM PRERAL AR L A T
15 403514012 SCREW M5 1=4 IBATME X 4 2 SM-8040412-TP
16 40312071 SENSOR INSTALLING BASE AL BT HERR 1 400-10443
17 403513011 SCREW M6 L=18 HEAT 1 SM-6040802-TP
18 40330005 PHTO SENSOR 1L RR2% 1 HD-0005700-0A
19 403511044 HINGE SCREW D=7 H=4 A B IEAT 2 A 1 -
20 42312011 LIFTER LINK B PREBAT 1 400-06665
21 403520010 HINGE SCREW D=8 H=3.2 IREEFT BT IRET 1 SD-0800327-TP
22 403516006 NUT M5 12+ 1 NM-6050001-SP
23 403520011 SCREW M6 L=18 B2ET 1 SD-0700406-TP
24 40305013 CONNECTING ARM PREHZh iR 1 400-06671
25 S05030 SCREW M6 L=18 M6 X 187N FIZAT GB/T70. 1-2008 1 SM-6061802-TP
26 40326017 CONNECTING SHAFT 1 265-00405
27 400330 LOWERING ARM A6 IR B4 dh AR 1l -
28 $05030 SCREW M6 L=18 M6 X 18 A 7N FIIB4T GB/T70. 1-2008 1 SM-6061802-TP
29 403520012 HINGE SCREW D=7.94 H=6 FRMRAET 1 SD-0790606-TP
30 403516007 NUT M6 1 NM-6060001-CP
31 42312008 LOWERING FOOT 1 240549-920
32 40312008 CONNECTING LINK 1 141-04400
33 403520013 HINGE SCREW D=10 H=4 1 SD-1000406-TP
34 40312151 WIPER CONNECTING LINK 1 e
35 403520014 WIPER ~STOPPER 1 SD-0600206-TP
36 40127011 SPRING P 1 135-09708
37 4031215200  WIPER CONNECTING-ARM-ASM ERESSUZ R AN 1 251345
38 40108011 THRUST COLLAR ASM PB4, 7 2 RC-0470611-KP
39 40326039 WIPER CONNECTING-LINK-SHAFT R 1 —
40 403513021 WIPER —STOPPER 24T Lo
41 40312154 WIPER CONNECTING-PLATE FLRIERRIAR 1 —
42 4031207700  WIPER C ASM HERFT A 1 400-17202
43 403516008 NUT M6 2 R 1 NM-6060003-SC
44 40108004 THRUST COLLAR ASM EJE34 B 4 1 RC-0470611-KP
45 403520016 HINGE SCREW D=6.35 H=2.1 24T 1 SD-0640216-TP
46 40312078 WIPER BASE PLATE FHERFE w2 1 —
47 403511027 HINGE SCREW D=6.35 H=2.1 PrEARIZAT 1 SM-4040855-SP
48 40328019 WASHER o 1 WP-0450801-SP
49 40328019 WASHER E9 1 WP-0450802-SP
50 40328042 WASHER E Y 1240101
51 40328018 WASHER O 1 WP-0820516-SP
52 40129001 RETAINING RING 4.7 & 1 RE-0600000-KQ
53 403513013 SCREW M5 L=6 WRET 1



4. SHUTTLE DRIVER SHAFT COMPONENTS
T HEER Y

45~47




e R AN EEE DESCRIPTION AR HE [Fl25 40
1 40311015 CABLE CLIP A I HX-0015000-0D
2 40312079 O1L~PIPE-HOLDER T AR 1 400-12127
3 403513013 SCREW M4 1=6 AT AR ET 3 SM-6040602-TP
4 40312080 TUBE-CLAMP A AR 1 400-13721
5 403511028 SCREW M4 1-8 AT 1 S1-4040891-SC
R THRUST-COLLAR-ASM. %ﬂlﬁl‘/ﬁﬁi 1 400-10464
7 40308008 THRUST-COLLAR =l (1) 400-10467
8 403514013 THRUST-COLLAR-SCREW 25T (2)  400-10469
9 ________

10 4030302000 LOWER—SHAFT-GEAR—ASM. ARSI A 1 400-16077
10-01 42303001 LOWER—SHAFT-GEAR S [ —
10-02 403516011 NUT M12X1 UKL 1 ———
10-03 40328024 WASHER g 1 ——
10-04 11424001 BEARING gk 2
10-05 40325015 GEAR i | ——

11 42302004 OSCTLLATOR SHAFT ] [ ——

12 403511016 SCREW M6 1=6 W2ET 2 SM-8060612-TP

13 40302009 LOWER SHAFT T 1 400-10575

14 40111005 CABLE BAND ‘%‘fiz% 2 [EA-9500B01-00

15 10322026 OT1, WICK PRESSER ; 1 100-06578

16 403514014 SCREW L Y R BRI AT 1 SM-8060610-TP

17 403514005 SCREW M6 1.=8 oA 2 SM-8060812-TP

18 4031800700 SHUTTLE ASM. IR LA 1 400-06573

19 40318010 SHUTTLE MR (1) 400-06574

20 e SHUTTLE OTL, FELT A Jihs 2E (2)  B1820-210-D00

T — SHUTTLE OIL FELT A 14 3 (1) BI821-210-D00

22 40327007 INNER HOOK PRESSER SPRING A (2)  BI822-215-P00

23 40129001 E-RING 3 S (2)  RE-0300000-K0

24 40326008 INNER HOOK PRESSER SPRING W R e PR AT (2)  265-01858

25 40312021 ONCE THROUGH 011, FELT PRESSER U ES AR (D 141-04004

26 403511029 SCREW M2 1=3.5 W2ET (2)  SM-6020460-TP

27 40323002 SHUTTLE ONCE THROUGH OIL FELT WP (1) 141-03907

28 40312120 SHUTTLE LUBRICATING PLATE ﬁFAEme JRAR (1) 40006577

29 403511046 SCREW (2)  SM-4030455-SP

30 12923018 011, WICK «mé_% (2.6) €Q-2000000-00

31 12923018 OIL WICK FIE:] (1.4) €Q-2000000-00

32 12921002 TUBE iikES (1) 236-30007

3B e TUBE e (0.6)  236-30007

34 40322029 SHUTTLE PACKING IR 2 (2) 13529607

35 40326019 SHUTTLE ~PACE-ADJUSTING A e I 400-10471

36 403511011 SCREW M4 1=6 1 PR e R L] MR T 1 SM-6040650-TP

37 40328020 SHUTTLE BEARING RING i 2 400-06575

38 40322031 SHUTTLE OTL SEAL st 2 400-06576

39 40324010 BEARING R TR 2 SB-3080010-0A

0 e BEARING VEEL MR 2 SB-3080010-0B

T — BEARTNG AT R 2 SB-3080010-0C

492 e BEARTNG TREF R 2 SB-3080010-0D

43 40327014 INNER HOOK UPPER SPRING IR 86 v 1 B1815-210-000

44 403511029 SCREW M2 1=3.5 25T 2 SM-6020460-TP

45 e INNER [I0OK PRESSER ASM. A, BIRS ! 141-03253

e — INNER HOOK PRESSER ASM. B, @Fﬁﬂé 1 141-03352

47 40318004 INNER HOOK PRESSER ASM. C, WK 1 141-03659

48 DRIVER ASM. R AL 1 400~11512

9 0 SHUTTLE DRIVER ASM. iﬂgﬂ{éﬂﬁ 1 400-14963

50 401513005 SCREW 3/16-28 1=12.0 H2ET () SS-6121212-TP

51 40118503 SHUTTLE-DRIVER PR (2)  400-11511

52 ————— SHUTTLE-DRIVER AT (3)  400-10879

53 40118502 BOBBIN CASE ASM.  (RACING PREVE) ¥t 1 B1828-980-0BB

54 40118004 BOBBIN KRl I 138-12102

55 42312018 ORL WICK PERSSER TE 1 400-10473

56 403230041 LOWER SHAFT-GEAR-FELT TS (1) 400-10474

57 40108005 THRUST COLLAR ASM EOAE2N | CS-080081C-SlI

58 201514002 SCREW WRET 2 151602002

59 41722016 SHUTTLE OIL FELT A e 1 142274101

60 403511028 SCREW M4 1=8 [ | SL-4040891-SC

61 40311016 CABLE CLIP 2555 2 HX-0015000-0B

62 403511028 SCREW M4 L=8 2R RARET 2 SL-4040891-SC

63 403511011 SCREW M5 1.=8 I IRET I SM-4050855-SP

64 41736002 TERMINAL (Hiﬁ?“%%‘ |

65 4171100300 011 TANK ASM. e —

66 01 40118501 SHUTTLE 1 400-06580

67 02 40318501 SHUTTLE () 1 ———

68 000 SHUTTLE (H) [ —

69 ————— BOBBIN CASE ASM. .

0 e BOBBIN [ ———

71 403511030 SHUTTLE-ASM-SCRERW I 400-10470

72 403514021 SCREW 1 SM-8061050-TP

73 403514027 SCREW 1 HH0282004

741 403514027 SCREW 1 HH0282004

75 12921005 TUBE | —

76 12936003 TERMINAL [ ——

77 42311002 TERMINAL L [ —

78 403513011 SCREW P —

79 413s30021 SCREW ﬂlltﬂ'?ﬂ 2

80 10311031 BED FITTING BASE PSiE ]
NOTE GERE) "OR 1900BS 1900BS%

L e=-FOR 1900BH 1900BH%




5. THREAD TENSION COMPONENTS

i




| aa b, . S/ L e DESCRIPTION A B HE FEEE4GE
1 41730004 TENSION RELEASE SOLENOID HV ALk HL R ERHY 1 SA4855001
2 L02031 BOLT M4X8 B2HE M4X8 1 017400802
3 W02008 WASHER SPRING 2-4 BAEEHE 24 1 028040246
4 W01001 WASHER PLANT M4 TR M4 2 025040236
5 102036 BOLT M4X14 R MAX14 2 017401415
6 N01024 NET 3 M4 INFHIERE M4 2 021400306
7 W01001 WASHER PLANT M4 SESPE M4 1 025040236
8 41722020 SOLENOID CUSHION FHLUA Bk 2% 4 ] 1 154599000
9 41712099 SETTING PLATE SOLENOID FL A TR 1 SA6389001
10 e ——————— e
11 40326041 TENTION RELEASE BAR FAERHT 1 T
12 H05029 RATAINING RING E4 ik E4 1 048040342
13 W01009 WASHER PLANT M5 S PE M5 1 025050236
14 41727013 SPARING COMPRESSION W 1 SA3348001
15 41711013 SOLENOID COVER FALR T AL R 1 SA3349002
16 417530012 SHOULDE SCREW 7-3 BLigET7-3 1 SA3306001
17 41722021 0 RING P7 024 FElP7 1 081007070
18 01 4013100300 SECOND THREAD TENTION ASM. Je kAL F 1 ——
19 02 4033100500 SECOND THREAD TENTION ASM. Je LR A 1 ———
20 40126009 SECOND THREAD TENTION ROD Kok (%) 1 B2302-280000
21 401515005 SCREW 9/64-40 L=5.9 124T9/64-40 L=5.9 1 SS-8090610-SP
22 40103010 THREAD TENTION ROD. LARGH Tk AL 1 B2313-280000
23 40112028 THREAD TENTION DISK PRESSER FREE R 1 B3107-804000
24 40127007 THREAD TAKE-UP SPRING BRI 1 B3112-761000
25 m——————— ——————— e
26 40127008 TENTION SPRING i i 1 B3114-232000
21 ———— ———
28 40111004 THREAD TENTION NUT 7k A3 IE I5 1 B3119-771000
29 40112029 ROTATING STOPPER Lol Wb 1 B3120-125000
30 A40112026 THREAD TENTION DISK gk [ A 2 B1326-012000
31 40112027 THREAD TENTION DISK PRESSER o 3 A e A 1 B3132-552000
32 40126007 TENTION RELEASE PIN R B 1 —————
33 403514016 SCREW M6 X 16 & LA i T2 AT 1 ——
34 4013100400 FIRT THREAD TENTION ASM. AR R e
35 40126010 THREAD TENTION ROD AR (5 1 B3123-352000
36 401516010 THREAD TENTION NUT EoA il AR 1 B3125-012000
37 40112016 THREAD TENTION DISK ik 7 [ 2 2 B3126-012000
38 40127009 TENTION SPRING o HR L 1 B1115-232000

NOTE GFERE) © 01, +eeeee FOR 1900BS 1900BS % H
02, eeeer FOR 1900BH 1900BH%E H



19, 20, 48, 49

18\

., > N < 0
VER A P =
@H. A.vn@éw _
VY
o o o |

BRI

6. THREAD TRIMMER MECHANISM COMPONENTS



e R AEgE DESCRIPTION B i F2Egne
1 42310001 THREAD TRIMMER CAM B2 1 400-06711
2 403514017 SCREW BEET 2 SM-8050592-TP
3 40328019 WASHER By 1 WP-0450801-SP
4 403520009 CAM ROLLER SHAFT 124 1 400-40256
5 403516005 NUT M4X0.7 WA RE 2 NM-6040001-SP
6 40312101 THREAD TRIMMER LINK ASM. JEPER 1 400-06712
7 403520010 HINGE SCREW D=8 H=3.2 BRET 1 SD-0800327-TP
8 403516006 NUT M5 Z R 1 NM-6050001-SP
9 40326016 THREAD TRIMMER SHAFT & =5 1 400-06716
10 403514005 SCREW M6 1=8 BEET 1 SM-8060812-TP
11 40312089 CONNECTING BAR VEREHN 1 400-06717
12 40312090 THREAD-TRIMMER-SENSOR-SLIT Sl ey 1 400-10525
13 403513013 SCREW M4X0.7 L=6 BRAET 1 SM-6040802-TP
14 40330022 PHOTO SENSOR e 1 HD-0022300-00
15 S01003 SCREW M4 [=12 A 28 ] S W 1 S1-4041291-SC
16 40312091 THREAD-TRIMMER—-SENSOR-BASE A B ] e A 1 400-10526
17 403511027 SCREW WZAT 2 SM-4040855-SP
18 01 4031501400 NEEDLE PLATE ASM. , A EI AR 2R A 1 400-06722
19 02 4031501500 NEEDLE PLATE ASM. , H AR 2R 1 400-06723
20 03 4031501600 NEEDLE PLATE ASM. ., E £ AR A 1 400-06724
21 403530004 THREAD CUTTER LEVER SHAFT PR PEATIEHT: (1) B2417-280-000
22 40115002 NEEDLE HOLE GUIDE £ FLAR (1) B2426-280-000
2 it NEEDLE HOLE GUIDE ErfLHR (1) 141-09607
24— NEEDLE HOLE GUIDE £ FLAR (1) B2426-282-C00
25 4015817006 SCREW 3/32-56 1=2.2 FET S ABET (2)  SS-1060210-TP
26 40315013 NEEDLE PLATE AR (1) 400-06721
27 40119002 FIXING KNIFE [ ) (1) B2424-280-000
28 401511020 SCREW 9/64-40 L=3.5 HRET (2)  $S-7090410-SP
29 40105003 MOVING KNIFE LINK e )RR (1) B2418-280-000
30 40103009 THREAD CUTTER LEVER RING L bER 2N (1) B2416-280-000
31 4011202000 THREAD CUTTER LEVER ASM. ., SMALL i ) W sh A AR A (1)  B2415-280-0A0
32 4011202200 THREAD CUTTER LEVER ASM. .LARGE T RN BR A A (1) B2414-280-0A0
33 401520008 SCREW 11/64-40 L=4.0 B2ET117 /64-40. L=4.0 (1) SS-6110430-TP
34 40128008 WASHER g (1) WP-0450846-SP
35 4015811021 SCREW 11/64-40 =7 BEE[11” /64-40, =T (1) SS-7110740-TP
36 40128009 MOVING KNIFE WASHER C RN (1) B2423-280-00C
37— MOVING KNIFE WASHER A L2y (1) B2423-280-00A
38— MOVING KNIFE WASHER B 7188 (1) B2423-280-00B
39— MOVING KNIFE WASHER D ] (1) B2423-280-00D
40 0 e MOVING KNIFE WASHER E 1 T 5 (1) B2423-280-00F
41 40119001 MOVING KNIFE ASM. ) (1) B2421-280-0A0
42 401520007 HINGE SCREW D=5 H=0.9 G HE42D=5. 0 H=0. 9 (1) SD-0500091-TP
43 403817002 SCREW M4 L=6 EIHIRAET 4 SM-1040650-TP
44 40303019 NEEDLE CAM ROLLER A W 1 263-15606
D — NEEDLE CAM ROLLER B B 1 263-15705
e NEEDLE CAM ROLLER C Bk 1 263-15804
7 ——— NEEDLE CAM ROLLER D IR 1 263-15903
48 04 4231500300 NEEDLE PLATE ASM. EIHZH A 1
49 0 NEEDLE PLATE ASM. H AR A | —
NOTE GERE) : 01, «eeees FOR 1900BS 1900BS% H
02, soenee FOR 1900BH 1900BHE
03, +weeee FOR 1900BM/BF 1900BM/BFJ]
04y weeees FOR 1906BS 1904BS. 1906BS/H



7.FEED MECHANISM COMPONENTS

\{;o_é

53

%\

~—

626466

-13 -



FE R AEEE DESCRIPTION 2R & [FE2kms
1 40333014 X FEED MOTOR xm,,ﬂ&mn. 1 400-29901
2 403513016 SCREW M4 L=16 2 SM-4041655-SP
3 40325012 X FEED GEAR 1% mﬁ% i 1 265-01403
4 403514018 SCREW M6X6 124 2 SM-8060602-TP
5 40333015 Y _FEED MOTOR ng,. BEAHL 1 400-29902
6 403511015 SCREW M4 L=11 [ 2 SM-6041150-TP
7 40312092 Y- FEED-MOTOR-BASE Ymmml%m 1 400-10536
8 403511015 SCREW M4 L=11 2 SM-6041150-TP
9 40325013 Y FEED GEAR Yﬁh%ﬂﬂﬂ 1 265-01502
10 403514018 SCREW M6X6 \EilRb s SrsEi Al 2 SM-8060602-TP
11 40325014 CLOTH FEED ARM ﬁ% mli%a%ﬂ 1 400-06736
12 40326011 FEED DRIVING ARM SHAFT ,\,E. g Ryl 1 135-16208
13 403514005 SCREW M6X8 W24 1 SM-8060812-TP
14 40326020 SLIDE BLOCK STUD r‘é‘;ﬁ% R 1 262-23305
15 40309003 SQUARE BLOCK LR 1 B1414-232-000
16 403514005 SCREW M6X8 [2) 1 SM-8060812-TP
17 40325016 Y FEED SHAFT MERES AT 1 400-06738
18 40303007 BUSHING , REAR EHESS 2 B2509-704-000
19 40304009 Y FEED ARM leiﬂﬂﬂwi 1 265-00009
20 116514004 SCREW 1/4-40 1=6 ] 2 SS-8660612-TP
21 401520018 HINGE STUD B 1 135-17404
22 40312093 CLOTH FEED SUPPORT PLAE HELS B R AR 1 400-06740
23 403511011 SCREW HELE TR ARIZAT 3 SM-6040650-TP
24 40304010 CLOTH FEED PLATE Fo ) 40 < R 1 400-06737
25 40312094 CLOTH FEED PRESSER PLATE {H%M)x 1 400-06739
26 403517002 SCREW M4 L=6 A Al 4 SM-1040650-TP
27 40330022 PHOTO SENSOR X [ N 2% 1 HD-0022300-00
28 403511043 SCREW M4X0.7 L=12 X[ SN 25 B T 20 4 SL-4041281-SC
29 40312035 SENSOR I NSTALLING BASE X J N 25 [ 72 AR 1 141-11702
30 403511027 SCREW AT 2 SM-4040855-SP
31 40312139 CROSSFEED SENSOR SLIT X O HR 1 141-11504
32 403511011 SCREW M4 L=6 XA AR IR AT 1 SM-6040650-TP
33 40330010 PHOTO SENSOR MEVEINES 1 HD-0005700-0A
34 403511044 SCREW M3 L=12 Y [ SN 2 AT A A 1 SL-4031291-SC
35 40312037 SENSOR I NSTALLING BASE MEVEINEAIL bt 1 141-11801
36 403s11027 SCREW [ 1 SM-4040855-SP
37 40312036 LENGTHWISE FEED SENSOR SLIT Y ) O HR 1 141-36402
38 401511024 SCREW 11/64-40 L=4.3 da) 1 SS-6110480-SP
39 40312095 SUPPORT PLATE SCHRAR 1 400-39255
40 403513011 SCREW M4X0.7 1=8 AT 2 SM-6040802-TP
41 40301020 FEED BRACKET B flte 58 1 400-39013
42 40109004 WORK CLAMP FOOT MOUNTING BASE BER 5  B2549-280-000
43 40126021 BALL REATINER EN A 2o 1 B2548-280-000
44 401515007 SCREW 15/64-28 L=4.7 BRAT 1 SS-8150510-TP
45 40128012 WASHER FOR DRIVING ARM T 2  B2557-280-00A
I —— CRANK SLIDE BLOCK B 1 B1414232-00A
47 e GUIDE ROLLER e 1 B1414232-00B
48 40308010 THRUST COLLAR 4P 2 €S-0800881-TP
49 403s14019 SCREW M5 L=5 BRAT 4 SM-8050512-TP
50 40328019 WASHER Bt 4 WP-0450801-SP
51 40312096 LIFTING LEVER RIGHT FEFHAE D 1 262-041008
52 40312097 LIFTING LEVER LEFT ETHE (D 1 262-04107
53 40127027 CLOTH PRESSER SPRING EDALS 2 141-05407
54 40126022 SPRING SUSPENSION EDA LAk 1 135-18501
55 40112051 WORK CLAMP FQOT FACE PLATE JI I GE AR 1 135-18808
56 401517007 SCREW 11/64-40 L=8.7 B2AT 5  SS-2110930-SP
57 401811021 SCREW 11/64-40 L=7 BRAT 4 SS-7110740-TP
58 40127017 FINGERGUARD EIAE R 1 135-33104
59— FINGERGUARD EIAEER s 1 135-48300
60 401515008 SCREW 1/8-44 1=2.8 BEET1” /8-44, 1=2.8 2 SS-8080310-TP
61 40116004 WORK CLAMP FOOT , RIGHT ENR I I¢5) 1 135-18600
62 40116001 WORK CLAMP FOOT , LEFT F LI (A) 1 135-18709
63 00 WORK CLAMP FOOT , RIGHT A7) T 1 135-48102
64 00000 —————— WORK CLAMP FOOT , LEFT i) sl 1 135-48201
65 WORK CLAMP FOOT , RIGHT D JEH 1 135-42915
6 0000 —————— WORK CLAMP FOOT , LEFT (i) T 1 135-43012
67 4031209800 LEVER DRIVING PLATE L ASM. ETHRARE A 1 400-06745
68 4031209900 LEVER DRIVING PLATE R ASM. ETHRFAT (£ 1 400-06747
69 S05030 SCREW M6 L=18 B2ETM6X18 1 SM-6061802-TP
70 40128013 WASHER 6. 2X13X1 il 1 WP-0621016-SD
71 40312100 HIDDEN-PLATE (RPN 1 400-10570
72 403s11035 SCREW M3 L=5 1 2 SM-5030501-SC
73 01 40315001 FEED PLATE A 1 141-16107
74 02 40315020 FEED PLATE B 1 141-16206
75 03 40315012 FEED PLATE C 1 135-54803
76 04 40315021 FEED PLATE D 1L KR 1 141-16800
78 403513002 SCREW M6 L=10 BZ4TM6X10 1 SM-3061052-TP
79 40128013 WASHER 6. 2X13X1 gl 1 WP-0621016-SD
80 40326021 LIFTING LEVER SHAFT B TR AT 1 400-39012
81 403513016 SCREW M4 =20 Al 2 SM-4042055-SP
82 40328019 WASHER 4‘#}‘]- 2 WP-0450801-SP
83 4030102900 FEED BRACKET ASM HELE IR A [ ——
NOTE (EFE) 101, «weeee FOR 1900BS 1900BS %
02, weeeee FOR 1900BM 1900BME
03, -eoeer FOR 1900BH 1900BH% ff]
04, weeeee FOR 1900BF 1900BF-& f



8. PRESSER MECHANISM COMPONENTS
o Hs AT (JK-T1904B FA JK-T1906B & H 2044 1)

_‘I 5_



ISR S o /NIEIN e DESCRIPTTON LR He [F2k4s
l 42301001 STEPPING CLAMP LIFTER s s A [ ————
2 42326002 ROLLER By R —
3 B08010 BEARING bk A
4 42312007 STEPPING CLAMP LIFTER ROD 6 Hs B F AT 1 ——
5 42301002 ADTUSTING PLATE e SR A 1| -
6 42326003 ROLLER HIAY [ ——
7 423516001 T NUT TR RE R —
8 42328001 WASHER e 1 -
9 42328002 WASHER g | ———
10 423520002 SCREW LAy iEAT [
11 42310002 CAM [ [ ———
12 B09006 BEARING W& R —
13 423520003 SCREW BhAT AT | ————
14 409516018 NUT 11/64 18RE11/64 S —
15 423520004 SCREW LG i E] |
16 42312014 CONNECTING BAR s TR FT [ —
17 42301003 LOWERING ARM M dhAw AR R —
18 417515011 SCREW M3. 57X12 IBETM3. 57X12 R —
19 423520005 SCREW BT AT 1 ——
20 41716001 WORK_CLAMP, s Ji |
21 41702018 PRESSER BAR TR I
22 42327002 PRESSER BAR SPRING H 1
23 40928021 WASHER g [ —
24 403514017 SCREW IRET 2
25 403516004 NUT M4 WZRE M4 P —
26 B01017 BEARING K e —
27 509006 SCREW M4X4 IZATMAX4 1
28 403511027 SCREW RIAENR AT MAXS R —
29 41703015 PRESSER BAR BUSH R [ —
30 423530001 SCREW VR A7 24T T —
31 42327001 SPRING e T ——
32 40227042 SPRING R P
33 124530009 SCREW M3. 5X12 245 IBETMB. BX12 1
34 403514005 SCREW IBETMEX8 I
35 4231200500 PRESSER _FQOT WRENCH i R T M 2 T —
36 02008 WASHER A 2R A ] PR —
37 12411003 PRESSER FOOT WRENCH o He R T 1
38 40326017 CONNECTING SHAFT Al [ ———_
39 42312002 ADJUSTING PLATE AR I
40 42312012 FOLLOWER ASM | e —
41 42312013 HOOK COVER PUSH SPRING LT AR T —
42 129530003 ADTUSTING SCREW TR AM 4 | —_
43 41702017 PRESSER BAR SPRING GUIDE HLE T 1] 1 ——
44 129516001 NUT TR RRMLA | ————
45 42309002 PRESSER BAR CLAMP JEEM Ik L
6 000000 ————= —————— 1
47 HO05003 E-SHAPEDSNAP RING 5 4% g5 e S ——
48 413511002 SCREW M5X10 L] MBX10 T —
49 423520006 SCREW SR ARAT T
50 403514006 SCREW AT [ —
51 42326004 ROLLER Y L ——
592 30128006 WASHER e 1 ——
53 40129001 -SHAPEDSNAP RING 6 £% 6 R
54 403514005 SCREW M6X8 IEETM6XS 1 @ ——
55 403514005 SCREW N —
56 W02001 WASHER 7 R ——
57 w01009 WASHER A | ——
58 42327004 SPRING R |



9.SENSOR COMPONENTS
T ETFFRIBE

JP5 ViR AWfES  DESCRIPTION EA e
1 40330036 AT SENSOR CABLE ASM R AR 1 400-05729
2 40330037 Y SENSOR CABLE ASM Y A I FL 2 1 400-05731
4 40330038 X SENSOR CABLE ASM XJr) i Jik s L 2 1 400-05730
5 40330039 TT SENSOR CABLE ASM BY AR AR LR 1 400-05733
6 T T T SAFETY SW ASM GAETFREM 1 400-06495
7 40312131 SAFETY SW BASE GETFFRYE 1 400-06496
8 40312132 SAFETY SWITCH ASM ZAEFFRE 1 236-38109
9 403520020 SAFETY SW ASM SHAFT By ABET 1 400-06497
10 40327024 SAFETY SWITCH SPRING GATF I 1 236-38208
11 40312133 SAFETY SWITCH NUT GETFRIR 1 236-38406
12 4033003200 SAFETY SW CABLE ASM GATFIIE N RS HLE 1 400-05734
13 403511050 SCREW M2 L=12 WEET 2 SM-4021201-SC
14 40111005 CABLE BAND L 1 EA-9500B01-00
15 403511010 SCREW M5 L=8 24T 1 SM-4050855-SP
16 4033003300 INT PCB ASM LA 1 400-05664
17 40330034 INT PCB AR 1 400-05660
18 40330035 INT CABLE ASM SRR B 1 400-05725
19 413513008 SCREW M4 L=8 BRAT 20 14 4 SL-4040881-SF
20 40330040 HEAD GROUND CABLE A ASM 2 1 141-15554
21 403511027 SCREW M4 1=8 24T 1 SM-4040855-SP
22 40111005 CABLE BAND FLaw 6  EA-9500B01-00
23 40311023 CABLE BAND 150 LA 3 FEA-9500B02-00
24 40311024 CABLE CLIP e 1 HX-0015000-0K
25 403511027 SCREW M4 L=8 W24ET 1 SM-4040855-SP
26 413530007 STUD ENTIRET 4 HX-0033900-00

_1 7_



10. THREAD STAND COMPONENTS
LRIRHAF

1 1013100700 N il THREAD STAND ASM. 1
2 mmeeeeee- RIS SPOOL RETAINER (2)
3 0 meeeesee- i SPOOL PIN (2)
4 mmmeeee-- e SPOOL REST CUSHION (2)
5 0 mmeeeeee- St SPOOL REST (2)
6 - -------- AT SCREW M6 L=16 (2)
T eeeiaaa- ot 20 2 THREAD GUIDE ARM JOINT (2)
8  eeeaaa- LS & &3 SPOOL REST ROD RUBBER CAP (1)
9 eeeeaaas gy SPOOL REST ARM (2)

10 e BYTHY 1 SPOOL REST ROD, UPPER (1)

11 ------ - TRk SPOOL REST ROD JOINT (N

57— §AT SCREW M5 L=14 (2)

13 2000 eeeaeaaa- WE R NUT M5 (2)

14 meeeeee-- R 2 SPOOL REST ROD, LOWER (1

15  eeeeeeea- HaE THREAD GUIDE (2)

6 - ----- PR SPRING WASHER (2)

17 eeeeeea-- ol NUT M5 (2)

I8 =0 eeseae--- a3 NUT M16X1.5 (1

19 00 eeeeea-- e WASHER 17X30X2.6 (2)



11. TABLE STAND COMPONENTS (JT-K44)

BRPLEEERA




R Nl DESCRIPTION 48 Jift  FXHS

1 40332002 TABLE =X ! 400-06886

2 T T WOOD SCREW D=5.1 1=32 ST 2 4 SK-3515201-5E
S T-STAND COMPL ST 1 141-18053

4 T UPPER STAND ASM., RIGHT EEE S 1 141-18152

5 T - STAND ASM. , RIGHT AR @ 141718151

6 - UPPER STAND ASM. , LEFT TESLI L2 S B8101-210-AAB
e STAND ASM. , LEFT e R S (D B8105-210-AAA
8 - STAND SIDE SUPPORT SUHEE (- 111-58300

9 - STAND SIDE SUPPORT SLI o 111758409

oo T RUBBER_CAP ARt & 111758607
T — o (2 170-07402

2 T UPPER STAND PLATE (LRI (2) 111-58516

I WASHER HEXAGONAL BOLT 24T (12) SL-9082091-SE
“w T Z-STAND PEDAL ASM FERR AL (D 138-17754

5 T PEDAL SHAFT BRACKET B ST 2y 111-59001

6 0 T - PEDAL CONNECTING ROD A Pl (D B8153-771-000
v PEDAL BUSHING S (2> D8113-555-B00
8 T C PEDAL ADJUSTING PLATE AR 1A o0 GPF-06080000
9 T~ - PEDAL ASM. FEHR @D GPF-060600A0
w0 000 T SCREW M6 =12 BRETME X 12 & SM-9061203-SE
201 T T - WASHER 6.7X13X%X1 9y (2) WP-0671016-SE
92 SPRING WASHER 6.2X 11.4X1.2 BB 2 WS-0621210-KR
8 T SCREW M8 L=20 ETM8 X 20 (2 SM-9082023-5E
u WASHER 8.7X 18 1.6 EOh (4> WP-0871602-5E
%5 T - SPRING WASHER 8.6X15X1.4 PAEAT 2 WS-0861410-KR
% - - - - NUT M8 s 2) NM-6080721-SE
2 T T ADJUSTING SCREW ASM. WITH CAP HEH T RET (4 B8108-555-0A0
g mee-- NUT L2 UEERM12 (4)  NM-6120001-SE
29 0 - WASHER M12 £ @ WP-1302501-SE
50 0 - SPRING WASHER 12.5X21.5X3 PREEHYT @ WS-1253010KN
s DRAWER i ! 111-55108

2 T - DRAWER SUPPORT i e 2 111-55207

o DRAWER STOPPER SR ! D8204-555-D00
7 S WOOD SCREW D=3.1 1=16 ABRET 6 SK-3311601-SE

_20_



12.CONTROL BOX COMPONENTS
EREXR




By IR Aty DESCRIPTION B i A2
1 - CONTROL BOX BASE COVER. JEEHRL 1 C
2 T CONTROL BOX FRONT COVER. AT w4 1 T
3 40330041 STEP DRIVER R 1 T
4 - CONTROL BOX LEFT COVER. e R 1 T
5 Tt CONTROL BOX FITTING PLATE LA 2 R 1 T
6 40330043 FAN MOTOR ASS’Y R 1 T
7 T CONTROL BOX BACK COVER. J w AR 1 T
8 T CONTROL BOX RIGHT COVER. A & il 1 T
9 4033104400 CONTROL BOX ASM. PR LA () 1 T
10 4033104500 CONTROL BOX ASM. MR A () 1 C T
11 4233100400 CONTROL BOX ASM. P R A CRLE) 1 T
12 4033003000 PEDAL SENSOR ASM PR AR AR AL (PALE) 1 T
13 - PEDAL INTERFACE BOARD AR PR 1 T
14 -t SCREW V2T 3 T
15 R PEDAL SENSOR BASE WSS AZ SR 1 T
16 - SCREW IRET 3 T
17 T PEDAL LEVER A 1 T
18 T SPRING W 1 T
19 4033003100 PEDAL SENSOR ASM PR AT SR A A CRUE) 1 T
20 40330042 SYSTEM BOARD TR 1 T

_2‘ J—



AN
b)) .))]
A v 4




Jeo  VEMR velffS  DESCRIPTION PR 5 GET T
1 4033002800 OPERATION BOX A ASM. BAV TR AL (e8) 1
2 PANEL PCB ASS’Y TR R AR R
3 SCREW M3X11 HEAT M3X10 1 SL-4031081-SC
4 OPERATION BOX FRONT CASE PRAE IR HY 5 e
5 OPERATION BOX REAR CASE VR MRS 1
6 OPERATION PANEL SHEET BT AR 1
T PANEL PCB HOLDER PLATE PRAF AR 1
8 CABLE BAND Lt 1 EA-9500B01-00
9 SCREW M3X10 BRE M3X10 1 SL-4031081-SC
nw OPERATION BOX FITTING PLATE PR AR I 52 e B I
1 e — SCREW M4X16 BEAT MAX16 1 SL-4041691-SC
1 WOOD SCREW D=3.8 L=12 AigET 1 SK-3382001-SE
13 4033002900 OPERATION BOX A ASM. BAVTE AR AL (B5) 1
14 40330030 SWITCH R I
5 ACCESSORIE PARTS A ASM. JEATALE 1
16 s05035 WOOD SCREW AigET 7
17 4133102000 CONNECTING ROD ASM TS AT 1
18 101530019 BOLT A 2
19 403513020 SCREW BT 1
20 01018 WASHER 7 M8 2 e
21 40128029 SPRING WASHER , M8 P EAELS. 2X15. 4X2 3
22 101516018 NUT M8 SRR} M8 2
23 01018 WASHER, 8. 4X17. 4X1. 6 H 8. 4X17. 4X1. 6 SR
24 40311014 CORD STAPLE % 2
25 40511001 CABLE CLAMP Yk 3
26 40311016 CABLE CLAMP “3k 2
27 OPERATION BOX FRONT CASE A IR Y 1
28 PANEL PCB ASS’Y TR L AR 1
29 OPERATION BOX REAR CASE AT S 2 1
3 OPERATTON BOX FITTING PLATE R 11 TRTBR [0 52 i e 1

D4



14 . WIRING DLAGRAM
e

" L0Cam “
S000SZHOAHS8-HA (| SRR !
- LI akoos i
(4 0 T n* “ s 5
jlE5=: R R “ — XS E "
1 I
| I
i _mW 16L0H w “
Z000SZHOAES8-HA i bz i
s B e A T M 50298 I
| [gLUZD wﬁﬂﬁﬂﬂuﬁ i
£0006ZHOABS8-HA _ “ 8 o I 101-4
7~ +
.E.Hﬁm.u_.ﬂmx " FROED 4 T.mmcom Gamuﬁrmwx_ MM “ bv600 EL@EMM
E o I 11029 25029 1
000-0E80-080WS
W HE “ “
1 SX
- I
“ d i
_ =] “
“ (573 I
. 1£00S u
: Wk _
i i
S8yPYr-Mdl E " ! oot | Lios i I v AOZZOY
/ t d6 A ° el
RRELE 0517 1 M EZEZD - I 1-2ziH E 1-590H L
20293 i [e] | [ i
WEHSEHFW 1 i XHEH
1 i
58S dzlm i i
- WEE r
XHEHFTE 18500 Tl “ "
i ® 1
“ 0y "
“ : “|||||||||||||||_
I 1
O
A fAZACTI oy NI 7 “ ) sseell |
T [ T 26500 o ol " e m PR — LB
RS “ 1-140a 7 “ “ z-0800 LA |
i H _ m ___.|LI T X 1
XS EE 19500 MNMNM $e0z9 “ X-2010Z-0 " " XY10Z-d “
AS-VZLL0H LI mm“___ . g " A " LAt R "
7l T TTTTTTEREE ] e e e I -
M* u\m “&“d%\/ 8509 22020
AG-8Z50¥ LI mu_“E y 5
' 7l o
B MBI 8200 T

_25_



15. ACCESSORIE PART COMPONENTS
WS




F5 iR AFHES DESCRIPTION s bk A X5

1 40131017 HEAD-COVER Hlk= 1 B9118-232-000
2 T T T ACCESSORIE BAG Ff 4% 1 229-32800
S SAFETY PLATE ASM 747 2 2 1 400-06484

4 40312127 SAFETY PLATE BASE 747 555 22 B 1) 400-51987

5 40911006 SAFETY PLATE g 1) B3120-372-000
6 403511051 SCREW M4 L=6 1257 ) SM-4040655-SP
7 403511027 SCREW BRET (1) SM-4040855-SP
8 40928002 WASHER 4.5X10X0.8 ] ?) WP-0450801-SD
10 40328039 SPRING WASHER 6.1X12.2X1.5 A 4 WS-0610002-KN
11 40322032 BED-HINGE-RUBBER BRFLRAR B 2 2 400-16195

13 11411029 GREA SE-B-TUBE T s 1 400-13640

14 NO01007 NUT M6 frs 8 NM-6060001-SC
15 40128013 WASHER Hh 4 WP-0651646-SC
16 403510010 BOLT M6 L=60 b 4 SM-6066002-TN
17 40311002 HEAD SUPPORT BAR ML Sz 4 1 141-01208

18 20131038 OILER (CONTAINING) i 1 B9121-220-0A0
19 40311011 OIL CAN (7] 3o 3ok 1 B9121-012-000
20 40311010 OIL MANAGEMENT Ak 1 B8202-205-000
21 S01003 WOOD SCREW D=3.1 L=16 FNCU) 4 SK-3311601-SE
22 10131002 SCREW DRIVER, IARGE Kigss j) 1 229-33006

23 10131003 SCREW DRIVER, MIDDLE sz ) 1 229-33105

24 10131004 SCREW DRIVER, SMALL NELL ) 1 229-33204

25 40931025 WRENCH (9X10) W 1 B9113-012-000
26 30131010 HEXAGONAL WRENGH, SMALL /AT 1 B9140-372-000
27 20131047 HEXAGONAL WRENGH, LARGE KW ANHIRT 1 B9141-372-000
28 30131012 HEXAGONAL SRANNER A AT 1 GCT-02906000
29 40117001 NEEDLE DPX5#16-2 HLEIDPx5 #16 4 MDP-500B1402
3 0 T T T NEEDLE DPX17#21-2 HUEFDPx17 #21 4 MDP-170B2102
3 T T T NEEDLE DPX5#11-2 HLEIDPxS #11 4 MDP-500B1102
32 40322033 FRAME-SUPPORT-RUBBER 2 Jz ik 2 400-16194

33 40118004 BOBBIN Kl 3 138-12102

34 403510010 BOLT M6 L=60 24 1 SM-6066002-TN
35 N01007 NUT M6 s 1 NM-6060001-SC
36 40128013 WASHER o 1 WP-0651646-SC
42 40312001 BED HINGE R 2 B1111-210-D00
43 40322003 HINGE RUBBER BN A e 2 B1115-210-D00
44 20131037 OILER (CONTAINING) ik 1 -

-97 -



20. EXCLUSIVE PARTS FOR JK-T1903B(1)

{111

7]
H

1903B %]




75 g AFRMNS DESCRIPTION 2R =4 FEY =]

1 4053800200 THREAD TAKE UP B COMPL. P4 1 400-06923

2 m--- - THREAD TAKE UP LEVER B ASM. B FFLE (1) 400-06924

3 40338003 THREAD TAKE UP LEVER PR AT (D 400-06925

4 40313008 THREAD PASS BUSH ok (1) B1908-505-000
5 40324005 BEARING LIz (2) SB-1080022-00
6 40324006 BEARING A7 (1) SB-1040016-00
T T TS NEEDLE BAR CRANK ROD ASM. &l FFiAF44: (1) 400-06534

8 40305011 NEEDLE BAR CRANK ROD EI R (1) 400-06535

9 40324007 BEARING TNl (1) SB-1080023-00
10 40303014 NEEDLE BAR CRANK ROD METAL 3%ff4 (D 228-91006

11 40305012 THREAD TAKE UP CRANK IR A 1) 400-06532

12 40504004 NEEDLE ROD CRANK Bk v (1 400-06926

13 403830011 LEFT SCREW WRET (1) B1903-552-000
14 40313009 THREAD GUIDE itk 1 400-06525

15 40517001 NEEDLE DPX17 # 14 HLEFDPx17414 1 MDP-170B1400
16 S05030 SCREW AT 1 SM-6061802-TP
17 40504005 CONNECTING ARM 4% 1 400-11949

18 40503001 STOP MOTION TRIPPING LEVER OAM %% 1 B2619-372-000
19 40528001 HOOK SHAFT WASHER e 1 B1853-512-00E
20 405520001 HINGE SCREW D=7.94 H=12.7 PREEIRET 1 SD-0791271-SP
21 40512014 WIPER-CONNECTING-PLATE FEE R 1 40006937

22 4051201500 WIPER ASM FEATAL 1 400-33047

23 405811007 SCREW3/32-56 L=2.8 18223/32-56 L=2.8 2 $$-5060310-SP
24 40527014 WIPER THREAD CATCH SPRING by e 1 400-09860

25 40318004 INNER HOOK PRESSER ASM., C #k®E 1 141-03352

26 40118501 SHUTTLE prdin 1 400-06580

27 4051500300 NEEDLE PLATE ASM., M EFRR AL 1 40006725

2 0 - NEEDLE PLATE ASM., K B bR 1 400-06726

30 40515001 GUIDE ANEFRR (1) MAZ-15801000
T GUIDE JNEFIR 1) MAZ-15601000
32 40119002 FIXING KNIFE [ 52 J) A (1) B2424-280-000
33 40119001 MOVING KNIFE ASM. &) (1) B2421-280-0A0
34 40105003 MOVING KNIFE LINK i JIREREAT (1 B2418-280-000
35 40103009 THREAD CUTTER LEVER RING B EREER 1) B2416-280-000
36 4011202000 THREAD CUTTER LEVER ASM. ,SM & J]uR & #1414t (1) B2415-280-0A0
37 4011202200 THREAD CUTTER LEVER ASM. ,LA % JjuRasi sl 4 ) B2414-280-0A0
38 403530004 THREAD CUTTER LEVER SHAFT g nAfigs: ) B2417-280-000
39 401817006 SCREW 3/32-56 L=2.2 TR RET (2) $S-1060210-TP
40 401820007 HINGE SCREW D=5 H=0.9 £ 1822 D=5.0 H=0.9 (D SD-0500091-TP
41 401811021 SCREW 11/64-40 L=7 1257117 /64-40, L=7 1) SS-7110740-TP
42 401520008 SCREW 11/64-40 L=4.0 1257117 /64-40, ) SS-6110430-TP
43 401811020 SCREW 9/64-40 1=3.5 IRET (2) $S-7090410-SP
44 40128009 MOVING KNIFE WASHER A 5 T 1) B2423-280-00A
45 T T o= MOVING KNIFE WASHERB e (1) B2423-280-00B
® MOVING KNIFE WASHER C EENE] m B2423-280-00C
A MOVING KNIFE WASHER D LA (1) B2423-280-00D
48 T T o= MOVING KNIFE WASHER E T H 1) B2423-280-00F
49 40128008 WASHER ElE) (1) WP-0450846-SP
50 301811014 SCREW SCEIBET 1 SM-6030500-SN
51 40108011 RETAINING RING 4.7 R 1 RC-0470611-KP
52 403520016 HINGE SCREW D=6.35 H=2.1 (5] 1 SD-0640216-TP
53 403517002 SCREW M4 L=6 ETRRIBET 4 SM-1040650-TP
54 40510001 COUNTER-WEIGHT-B BT 1 400-10429

- 29—



21. EXCLUSIVE PARTS FOR JK-T1903B(2)

1903B% A 3pfF2

«©
[To]

L

)

/ .
B




B YRR NEMEY DESCRIPTION A FR i F2Egms
1 40504002 CLOTH FEED PLATE HLeh &AL 1 141-45106
2 40512017 CROTH FEED PRESSER PLATE B HEes AR 1 400-06935
3 40527015 VERTICAL FEED SHAFT SPRING G5 1 141-48407
4 40521601200  VERY SMALL CLAMP MECHANISM ASM. BIZE A 1 141-45858
5 4032800300 MEDIUM CLAMP MECHANISM ASM. BT TR A 1 141-45650
6 40512005 PICK-UP INSTALING BASE JUI$E T4 B 1 141-46104
7 40512004 PICK-UP FOOTINSTALING BASE JUBIEE A 1 141-46203
8 40509003 PICK-UP FOOTINSTALING BASE YRR 1 141-46302
9 40501004 BUTTON CLAMP SLIDE IR 1 B2552-372-000
10 40527010 BUTTON CLAMP JAW LEVER SPRING 15 1 MAZ-15513000
11 40512006 SUPPORT PLATE LHHR 1 MAZ-15514000
12 40509002 SLIDE BLOCK B 1 MAZ-15515000
13 405530001 STATIONING BLOCK SHAFT WEAL 1 135-40901
14 40512010 PRESSER PLATE YRR 1 141-46401
5 T T T~ - MIDDLE CLAMP JAW LEVER ASM.,R AT YRS 2041 1 141-49058
16 40516001 MIDDLE CLAMP JAW LEVER ,R A TR 1 MAZ-15507000
17 40527002 SPRING, RIGHT JEHEAR 1 MAZ-15509000
18 405511003 SCREW 9/64-40 L=3.5 WREl 1 SS-7090410-SP
19 40516002 PLATE L,R A1 BHR 1 141-49009
20 201517001 SCREW 3/32-56 L=3 W2E] 1 SS-2060310-SP
21 T T T T - MIDDLE CLAMP JAW LEVER ASM.,L LT 204 1 141-49157
22 40516003 MIDDLE CLAMP JAW LEVER ,L s\l 1 MAZ-15508000
23 40527003 SPRING, LEFT JEFEAR 1 MAZ-15510000
24 405511003 SCREW 9/64-40 L=3.5 B2El 1 SS-7090410-SP
25 40516004 PLATE L,L FEJRELR 1 141-49108
26 201517001 SCREW 3/32-56 L=3 ) 1 SS-2060310-SP
2t T T T T EXTRA SMALL CLAMP LEVER ASM.,R AT 24 1 MAZ-158070BB
2 0 T T T - EXTRA SMALL CLAMP LEVER ASM.,R A7 TV 1 MAZ-158070AB
29 T T T " SPRING, RIGHT JE AR 1 MAZ-15809000
30 T T T~ SCREW 9/64-40 L=3.5 B2E] 1 SS-7090410-SP
31 T T T T EXTRA SMALL CLAMP LEVER ASM.,L FEYTHH 44 1 MAZ-158080BB
2 T T T EXTRA SMALL CLAMP LEVER ASM.,L 7o IR 1 MAZ-158080AB
33 T T T SPRING, LEFT JEFERR 1 MAZ-15810000
34 T T T SCREW 9/64-40 L=3.5 B2ET 1 SS-7090410-SP
35 40527016 FINGER GUARD HE 1 D3130-MIY-CO0
36 40526001 INSTALLING SHAFT R 1 141-41402
37 40912003 SNAP FASTENER CLAMP STOP LEVER WHRF 1 B2548-372-000
38 409520003 CLAMP SCREW A EBEMRETA 1 B2549-372-000
39 405520006 NUT BE R 1 B2553-372-000
40 405520007 BUTTON CLAMP STOP PIN 3l 2 B2560-372-000
11 405520005 HINGE SCREW D=6. 35 H=3.9 BRAET 2 SD-0640391-TP
42 409520002 HINGE SCREW D=5.5 H=1.8 43 1 SD-0550181-SP
43 405520004 HINGE SCREW D=5.5 H=3 124 1 SD-0550301-SP
44 409512001 SCREW 3/16-32 L=13.5 A 2 SS-9621413-SP
45 405512001 SCREW 11/64-40 L=4 WRET 2 SS-9110460-CP
46 401516002 NUT 15/64-28 W2 R 1 NS-6150310-SP
47 H03006 E-RING 7 3% 2 RE-0700000-KO0
48 W01013 WASHER 5X10. 5X1 P 2 WP-0501016-SD
49 H05007 SNAP RING, FOR CONNECTING ROD o3 1 D2548-232-D00
50 40515004 PRESSURE PLATE ILEHR 1 MAZ-15502000
51 40515005 PRESSURE PLATE &R 1 MAZ-15602000
52 405512003 SCREW 11/64-40 L=5.3 ) 1 SS-9110543-CP
53 W01013 WASHER 5X10. 5X1 Yk 1 WP-0501016-SD
54 405516001 THREAD TENSION NUT BE RS 2 B3125-012-000
55 40503002 SLEEVE A= 1 D2527-232-D00
56 405530004 ADJUSTING SHAFT RT3 1 141-46906
57 40527005 PRESSURE SPRING I 1 138-12003
58 40512007 ACCEPT PLATE, UPPER AR 1 138-11906
59 403513011 SCREW 15T 2 SM-5040855-SN
60 40512008 MOVING PLATE LTI AR 1 MAZ-15516000
61 405512002 SCREW 15/64-28 L=11 R 2 SS-9151120-CP
62 40128014 WASHER 6. 1X15. 2X2. 5 EAY 2 WP-0612516-SD
65 405515001 SCREW 9/64-28 L=11 R 2



22. ACCESSORIES PARTS FOR 1903B

i

1903BHI 43



s

WE Ay

DESCRIPTION

EAL i

AR [FISRS Y

1 NEEDLE DPX5#14-2 LA DPx5#14-2 4 MDP-500B1402
2 T T NEEDLE DPX5#16-2 WLEIDPx5#16-2 4 MDP-500B1602
3 T T oo NEEDLE DPX17#21-2 WA DPx174#21-2 4 MDP-170B2102
4 40517001 NEEDLE DPX17#14-2 HUEFDPx17#14-2 4 MDP-170B1402
11 4091100100 BUTTON TRAY ASM ANt 1 178-48458
12 300941 BUTTON TRAY BASE LA NALIE 2 FE 1 400-33635
13 $10009 SCREW M6 L=12. BRETMEX12 1 SM-6061202-TP
14 $05035 WOOD SCREW D=4.1 L=12 PN 2 SK-3412001-SE
5 T BUTTON RISING BAR ASM FALRIR 4111 1 141-46757
16 40928021 WASHER 3. 7X8X0. 3 4[] 3. 7X8X0. 3 2 WP-0370316-SD
17 405511006 SCREW 9/64-40 1=8 12479/64-40 1=8 1 SS-9090813-TP
18 40512013 INSTALLING BASE TR 1 141-46807
19 40527013 BUTTON RISING BAR A fnia B 1 141-46708
20 301511014 SCREW 1/8-44 L=2.9 B2511/8-44 1 SS-6080340-SP
21 40128021 WASHER P 1 -

-33—



23. ACCESSORIES PARTS FOR 19048 AND 1906B
1904B 019068 & F &0 /4-2




| aa b, . /= L s e DESCRIPTION B H&  [m2kams
1 403513001 SCREWM4 X 6 B25TMA X 6 1 400-06711
2 %02002 WASHER SPRING A 2 SM-8050592-TP
3 42316001 WORK CLAMP FOOT , LEFT iy R 1 WP-0450801-SP
4 42316002 WORK CLAMP FOOT , RIGHT A T e 1 HD-0022300-00
5 42316003 WORK CLAMP FOOT AR 1 -t
6 42315002 FEED PLATE ERMR 1 400-40256
7 417515003 SCREW M4 X 12 BREETMA X 12 1 400-06712
8 42312021 AUXTLTARY PLATE AUXILIARY IR 1 SD-0800327-TP
9 42312020 PLATE BRACKET AUXILIARY AR S 4 1 400-10525
10 41722010 PLATE CUSHION IR ZE 1 NM-6050001-SP
11 N01015 CONNECTING BAR WA R) 1 400-06717
12 $05004 SCREW M5X 15 BEATM5 X 14 1 400-06716
13 W01013 WASHER N 1 SM-8060812-TP
14 %02001 WASHER SPRING PRE ) 1 SM-6040802-TP
15 40316034 WORK CLAMP FOOT , LEFT e T 1 - - -
16 40316033 WORK CLAMP FOOT , RIGHT A s 48 1 T
17 409514002 ADJUSTING SCREW AR 1 -
18 40316031 WORK CLAMP FOOT J TR 1 T
19 40315022 FEED PLATE PRI ] o
20 40315023 FEED PLATE LRI 1 o

-35—



	封面
	1900B parts list_页面_02
	1900B parts list_页面_03
	1900B parts list_页面_04
	1900B parts list_页面_05
	1900B parts list_页面_06
	1900B parts list_页面_07
	1900B parts list_页面_08
	1900B parts list_页面_09
	1900B parts list_页面_10
	1900B parts list_页面_11
	1900B parts list_页面_12
	1900B parts list_页面_13
	1900B parts list_页面_14
	1900B parts list_页面_15
	1900B parts list_页面_16
	1900B parts list_页面_17
	1900B parts list_页面_18
	1900B parts list_页面_19
	1900B parts list_页面_20
	1900B parts list_页面_21
	1900B parts list_页面_22
	1900B parts list_页面_23
	1900B parts list_页面_24
	1900B parts list_页面_25
	1900B parts list_页面_26
	1900B parts list_页面_27
	1900B parts list_页面_28
	1900B parts list_页面_29
	1900B parts list_页面_30
	1900B parts list_页面_31
	1900B parts list_页面_32
	1900B parts list_页面_33
	1900B parts list_页面_34
	1900B parts list_页面_35
	1900B parts list_页面_36
	1900B parts list_页面_37



